i

ef

PACKAGE TYING MACHINE

Operator’'s Manual

B. H. BUNN COMPANY

12550 South Lombard Lane, Alsip. lHlinois 60658
‘ Telephone: 312/388-7600

B. H. BUNN INTERNATIONAL LTD.
12550 South Lombard Lane, Alsip, Hlincis 60658

CABLE: "BUNNTYCO"




-

S
e

Wﬁ,«@




i

—

[EBUNN.

Operator's Manual

CONTENTS

T

i/

v/

Vif

INTRODUCTION

PURPOSE OF TYING MACHINE
GENERAL DESCRIPTION
PRINCIPLES OF OPERATION

DOUBLE WRAP ONE WAY
DOUBLE WRAP CROSS-TIE

PREPARATION FOR USE

UNCRATING INSTRUCTIONS

POWER REQUIREMENTS

TYING MATERIALS

ILLUSTRATED THREADING PROCEDURES

OPERATION

BEFORE OPERATION CHECKS
ONE-WRAFP DPERATION

CROSS WRAP OPERATION

AFTER OPERATION PROCEDURES

MAINTENANCE

INTRODUCTION

TABLE OF PREVENTIVE MAINTENANCE
CHECKS AND SERVICES

TABLE OF LUBRICATION REQUIREMENTS

TROUBLESHOQOTING
TABLE OF TROUBLESHOOTING
INFORMATION

PARTS LIST
MAIN TABLE ASSEMBLY

1
1
1
1
1
2
3
3
3
3
4
[+
[
6 LIST.
7
7
1.
7 2.
8 3.
9
4, .
12 5,
12 6.
8.

- 18

VOLUME 3-79

KNOTTER HEAD ASSEMBLY

STRINGHOLDER AND KNIFE TRAPM ASSEMBLY

(DUALTENSION)

"MAIN CAM ASSEMBLY .
MAIN TABLE SUPPORT AND KICKOUT ASSEMBLY

CLUTCH ASSEMBLY

ROLLER TWINE ARM & DRAWBACK
LEVER ASSEMBLY

EYLET TWINE ARM & DRAWBACK
LEVER ASSEMBLY

MAINSHAFT, MAIN GEAR & CHAIN
GEAR ASSEMBLIES [Model 142E)

MAINSHAFT, MAIN GEAR & CHAIN

GEAR ASSEMBLIES {Model 142X} |

MISCELLANEQUS

OF ILLUSTRATIONS

Tying Capabilities

Basic Types of Different Wraps Between Models

Positioning Package far Tying

Positioning Package for Cross-Tle
Knotter Head Assembly Lubrication Diagram

St.rlnghnlder and Knife Trap Assembly
Lubrication Dlagram )

Drive Assembly Lubrlestion Diagram (1 of 2}
Drive Assembly Lubrication Diagram (2 of 2}

16

17

18

18

20

21

22

23

24

25

10
iR




FOREWORD

This manual contains instruetions for the installation, operation, preventative maintenance, troubléshubting, and repair parts'
identification for your Tying Machine Model manufactured by the B. H. Bunn Company, Alsip, Blinois. Proper use of the

manual should ensure safe and efficient operation and maintenance of the tying machine.

Because of the inereasing staff of Service Representatives, B, H. Bunn Company can now offer a Maintenance Contraét. Contact

your local Service Representative, who is capable to render factory approved service, for full detail maintenance contract

information, or the B, H, Bunn Company.

This manual may not be reprinted or reproduced, e:ther in whole or in part without written permission of the B. H. Bunn
Company.




E

o

Sectlon I IN TRODUCTION

PURPOSE OF TYING MACHINE

The primary purposg of the tying machine is to automatically
tie mail, packages, cartons, pieceparts, printed matter, news-
papers, laundry, produce, meat, corrugated cardboard, and
miscellanecus materials and producis requiring a securs
wrap (figure 1). The tying machine ties almost everything
that was previously wired, banded, taped, strapped or prey-
iously tied by hand in offices, factories, and commercial
establishments. The tying machine reduces tying time,
employee effort and fatigue, reduces twine lint and twine

.. waste, enables trained operators to make secure ties quickly,

ties larger bundles with greater ease and efficiency, and
discourages tampering because the tied knot cannat be
duplicated by hand tying,

GENERAL DESCRIPTION

‘The tying machine is of steel, cast iron, and high impact
plastic construction. Heavy duty panels and guards com-
pletely enclose the moving parts of the tying machine to
prevent accidental operator contact. However the unique
design of the tying machine still provides the operator with
easy accessability to maintenance points without the use of
tools, For ease of mobility caster wheels are used. A break
feature on each caster resists movement of the tying machine
when assigned a permanent position. The ‘‘on-off” switch
{used to supply electrical powar) and a foot pedal (used to
injtiate the tying cyc]e) are’-within “easy’ and. comfortable
reach of the operator, The matcna} tying area consists of a
front table, back table and standard. The standard is used as
a positioning guide for the material to be tied when placed
on the front and back tables, A knotter head assembly,
stringholder assembly, twine arm, and drive assembhes
comprise the tying cycle components,

PRINCIPLES OF OPERATION
DOUBLE WRAF ONE WAY

With the tying machine power cord connected to an appro-
priate power source and the material to be tied properly
positioned on the front table and back table, the operator
then places the “on-off™ switch in the*on™ position. Elec-
trical ac power is then transferred by the switch to start the
motor. The motor rotating at approximately 1725 RPM
drives the pulley assembly on the clutch shaft via the V
belt mechanically coupling the pulley assembly to the
motor, At this time, the tying machine is considerad to be
in a locked condition until the operator applies toe pressure

Ties p'ockc:ges
‘quickly, and
automatically
adjusts to .
any shape,
‘any size for

small parts,

irregular shapes,

: "/ .’._’

soff packcges
cnd parcels,

-
. _/"'\7
’-”I

———
- ~—

mail, cartons, and
parcel post, and

printed materials
~and publications

Figure 1 Tying Capabilities

VOLUME 3-79




to the foot pedal to begin the wrapping and tying cycle.
Depressing the foot pedal causes the trip cable to position

the bell crank and kickout assembly so the kickout wedge

slides free from the fork clutch assembly.

Repositioning the kickout wedge permits the lever clutch
of the kickout mechanism to first pull away from the
clutch kickout block on the main cam assembly and then is
engaged by the fork clutch. As soon as this occurs, the
clutch shaft becomes unlocked and starts to rotate which
in turn drives a series of gears; main shaft main gear and
chain gear. As aresult, the twine arm begins to swing around
the package being tied pulling the twine from the cone pilot
assembly, through the properly adjusted tension device and
each threading guide. After the second swing of the twine
arm, the drawslide is positioned to allow the twine to fall
directly behind the stringholder button. The drawslide then
pushes the twine from the stringholder button to the left
side of the forward moving knotter body as viewed from
the right-hand side of the tying machine. Simultaneously
the twine are is continuing its arc and the knotter body
turns counter-clockwise opening its jaws for the two
strands of twine which are wrapped around the knotter
body assembly. The strands of twine are brought through
the jaws and the jaws firmly lock. The knotter body assem-
bly then moves toward its finished position and the stripper
forces the twine strands off the knotter body assembly jaws
into the tight parts of the knot. As the two strands of twine
are pulled into loops from the knotter body assembly jaws,

4]
the knife trap moves forward, cuts a fresh end of twine and
pulls the previously cut end of the twine from behind the
stringhalder button. The knotter body assembly completes
its movement to the finished position and the knotter body
assembly jaws open to reIease the loups completing the
tying process.

The tied bundle is then removed from the tying chhiﬁe.

Do UBLE WRA.P C‘ROSS TIE

The ‘double wrap cross-tie tying cycle (avallable on Model
142 X only) operdtes in exactly the sume manner as the
double wrap one way tying cycle previously descnbed
above except that the fwine arm rotates once around the
bundle being tied then automatically stops. The operator
properly repositions the bundle 90 degrees in a clockwise
direction, again applies toe pressure to the foot pedal, and
the twine arm rotates around the bundle once more auto-
matically completing the knot tying processes, The bundle
is cross-tied once in each direction with one strand of twine
and is tied with one knot

Double Wrap

ONE WAY

Two wraps in one dlrecfton
with one knot,

Double Wrap*

CROSS TIE

One wrap in each

direction with only one knot.

* Double wrap cross te also provldes (I) two wraps in one direction if package is not turned between wrap cycles, (2) one

way by tnppmg out the first wrap.

Figure 2. Basic Types of Different Wraps Betwéen Models.

VOLUME 3-78




Sectlon II PREPARATION FOR USE

UNCRATING INSTRUCTIONS
1. Cu_t ban_ds securing earton to skid.

2. Cut at bottom of cardboard carton securmg cardboard
carton to skid, '

3. Carefully raise and remove carton from tying machine,

4, Carefully open and remove p]astlc bag protecting tying
machrne

5. Cut bands securing base frame of tying machme to siod
and then pull tyrng machrne away from skid,

. NOTE
The plastic bag protcotmg the tying machine during sh.rp-

ment can be used as an effective cover when the tymg'

machme is not in’ use

6. Remove the box in the twine container shipped with

the tying machine containing four casters.

7. Using the casters shipped with the tying machine, 41r1.sertz :
. a caster into the caster socket on each leg of the tymg:

maehme base frame

If any problems are encountered countact your looal B H. e

Bunn factory representatrve

POWER REQU[R_EMENTS

The single phase 1/4 hp, 1725 pm standard motor prowded_

with your tying machine requires an external power source
of 115 volts at 60 Hertz. A standard three-prong electrical
cord is provided with the electrical motor. If a three-prong

is not avallable at the msta]lahon srte a three-prong adapter
should be used with the electrical cord. Upon request,

. optional electrical motors are available to meet specific

power requirements, A convenience outlet for the electrical

~power cord should be installed at the working 1ocat1or|(s) to

reduce the hazard of tripping over the cord. When installed

the convenience outlet mustmeet all the electrical standards

and wiring color codes for your georgraphijcal area.

TYING MATERIALS

The tymg rnac}une is adaptab]e to a wrde rangc of tying

. materials ranging from natural fibre twines to synthetics
© which ‘can replace wire and strapping in a great many

applications. Be sure that the twine or tape being used is

" of the proper type for the tying apphcatron The right Bunn
"'tylng twine cen improve production up to 50 percent

because it has been tested and approved for use on your
machine. It runs through the machine smoothly. Bunn
Twine is of uniform size and strength and is free of knots

-.and irregularities that snag and break, It is super-strong and
fray-resistant, with minimum linting eliminating  twine
. -snagging and breaking. A free sample folder showing actual
- twine samples and specifications is available through your
“‘local BH. Bumn factory representatwe or the B.H. Bunn

Company

M_The :twirre cone pilot assembly will hold up 1o a 10-pound
. cone of twine. The hase . dlarneter of the cone must not
; .exceed 9 inches. ‘

VOLUME 3-78 o o -3




ILLUSTRATED THREADING PROCEDURES

Before the tying machine is shipped, it is ﬂueaded:through
each guide starting from the twine cone pilot to the string-
holder button, To avoid threading problems in the ﬁJture,
you should become familiar with the threading sequence at
‘this time. Complete threading of the tying machine can be
avoided if the end of the twine or tape being used is caught
before it passes through the quill shaft, This is accomplished

the starting end of the new twine or tape with a square
knot, If the end of the twine or tape is not caught before
it passes through the quill shaft, the tying machine must be

threaded as explained in the subsequent procedures. It is.

important to observe the various openings which are
identified by numbered labels affixed tfo the machine
through the twine is to be threaded, Never thread machine

by simply tying the end of the existing twine or tape to while motor is operating, ‘

[iEurenes
e faaientt

1, Place power switch in ““OFF” posi-
tion. ’ o

2, REMOVE ELECTRICAL CORD
FROM POWER RECEPTACLE.

~ 3. Position cone of twine or tape over
the cone pilot assembly. Press firmly
until seated on foam pad.

NOTE

“Check proper adjustment of

" twine cone pilot assembly by

- moderately trying to turn cone-
-.of twine or tape. If movement
‘is’ encountered, adjust twine
cone .pilot assembly until cone
of twine is secured by the twine
cone pilot assembly.

4, Grasp starting end of twine or
tape and pull approximately 5 to 6
feet of twine or tape through large
round hole at bottom. of bracket tension
device labeled No. 1.~ - S

5. Gently pull tension sjpring back
.and thread:

TWINE SPRING

TAPE SPRING

Twine Through bracket tension

" device small round hole,
LARGE ROUND Tape Through bracket tension
HOLE NO. 1 device large round hole.

NOTE

Both holes are identified by
Number 2 Label,

6, Release tension spring making
sure twine or tape is positioned
under center of tension spring.

i vt

3 _&-leifﬂ e (HH /

VOLUME 3-79




NOTE

Make sure that appropriate
tension spring is installed
before proceeding with the
threading of the tying ma-
chine It is recommended that a
threading tool which may be
purchased from vyour local.
Bunn factory representative
. be used to perform steps 7
and 8.

7. Insert twine through quill shaft
labeled No. 3.

8. Fish .twine out from quill shaft
labeled No. 4, After twine is free,
thread twine through ring guide

labeled No. 5 on twine arm.

9. Pull twine through backside of

'(;I_raw back lever opening labeled No. §

and then down through ring guide

"labeled No. 7 at bend in twine arm.

10, Continue to thread twine or.tape
through twine arm tip labeled No. 8.
Pull twine over to the right side of
tying machine and press back string-

-holder. release lever, Place twine under . .

stringholder button shaft labeled No,
9., pull up and over shaft and release
stringholder release lever, Pull twine
taut and press knife trap toward front
of tying smachine to cut off -excess
twine, T '

“STRINGHOLDER _
R RASE U kIFETRAP

VOLUME 3-79




Section III OPERATION

BEFORE OPERATION CHECKS

1. TURN MASTER SWITCH TO THE
POSITICN,

“OFF!?

2. Check tying machine threading sequence.

3. Check twine or tape cone for proper positioning
over cone pilot assembly.

4. Check if twine or tape cone is properly seated on
foam pad,

5. Check twine running tension by pulling twine from
end of twine arm assembly. A smooth easy running tension
should be felt.

6. Check proper adjustment of twine cone pilot assembly.

7. Visually check tying machine for any mechamcal
defects or missing parts.

8. Verify that electrical power cord is inserted into
recepiacle and then sgt power swtich to the “ON™ position.

ONE WRAP OPERATION

1. Stand at operators position-front  of the tymg
machme

2. Position power switch located on the left-hand side of
tying machine to the “on™ position,

3. Hold ends of package between thumbs and forefingers of
both hands and position package on tying machine table so
that right side of package {5 butted apainst standard or notch
in front table (figure 3) and pomtroned over gap
between front and back tables.

4. Momentarily depress foot pedal holding package
firmly until tying cycle is completed. The tying cycle
is completed after the twine arm makes the required
Wr4ps.

NOTE
The tying machine automatically compensates for the

size and shape and the different lengths of twine required.
The tying machine also automatically applies the correct

" amount of tension, ties the patented shppmof and tamper-

proof knot and then cuts the twine. .
5 Remove package from tymg machme

6. Repeat steps 3 through 5 abnve for each package to

"be tied.

7. After all packages have been tled set power switch to
“off™ posxtmn

Figure 3. Positioning Package for Tying

VOLUME 3-79

T
I "y



CROSS WRAP OPERATION

1. Stand at operator’s position-front of the tying

machine.

2. Position power switch location on left-hand side of
tying machine to the “on™ position.

3. Hold ends of package between thumbs and fore-
fingers of both hands and position package on tying
machine table so that right side of package is butted against

standard or notch in front table (figure 4) and positioned .

over gap between front and back tables.

TWINE ARM

r ™

BACK TABLE

FRONT TABLE " - o'J'

e

EIRST WRAP ..
TWINE ARM IRl IS

BACK TABLE 3

FRONT TABLE

- o

SECOND WRAP

Figure 4, Positioning Package for Cross-Tie

4. Momentarily depress foot pedal halding package'-.

firmly until tying arm completes one revolution.

5. Turn package 90 degrees IN CLOCKWISE DIR-
ECTION (figure 4) in tying machine.

6. Depress foot pedal (second time) ho]dmg package_

firmly until tying cycle is completed.

7. Remove package from tying machine,

8. Repeat steps 3 through & above for each package to
be tied.

9. After all packages have been tied, set power switch to
*ofl™ position,

VOLUME 23-789

" AFTER OPERATION PROCEDURES

1, Check remaining supply of twine or tape. If supply is

‘low tie the end of the existing twine or tape to the starting

end of the new twine or tape with a square knot.
2. Clean any lint that may have collected in stringholder
-casting hole. A small pair of tweezers can be used for this

purpose.

3. Cover tying machme with plastlc bag used to ship
tying machine.

Section IV MAINTENANCE

INTRODUCTION

The followmg paragraphs provide maintenance 1nstruct10ns

.. and mainteriance function schedules. Maintenance responsi-

bxhty of the tying machine should be assigned to the main-
tenance mechanic or other authorized personnel,

A good preventive maintenance program is a major step for-

ward to assure trouble-free tying machine operation, In
order to be effective, routine inspection, lubrication, and

_adjustment  schedules must be established and followed.

'The following Table of Preventive Maintenance Checks
and Services and Table of Lubrication Requirements is

“provided for tying machines subjected to normal usage

which is considered to be approximately 30 hours of

" operation weekly. Substantial deviations from normal

usage should require an adjustment in the indicated fre-
quencies, Frequencies established in the Table of Preventive
Maintenance Checks and Services are: Daily (D), Monthly
(M), and every third month (Q). The Table of Lubrication

~ Requirements has frequencies of 50 and 150 hours. The

tables should be copied for use by maintenance personnel,
to facilitate checking off each item as it is performed. These

. lists can then be signed and dated to serve as an accurate

record of preventive maintenance work performed. Devia-
tions from normal (ying machine usage should become
& part of the records for the tying machine.







TABLE OF PREVENTIVE MAINTENANCE CHECKS AND SERVICES

CHECK OR SERVICE ITEM FREQUENCY
D M Q
ELECTRICAL COMPONENTS
1. Check electric power cord and plug. Cord should not be frayed and should be securely X
fastened. Plug should not be faulty, ' '
2, Check electric motor assembly, especially breather vents, which should be free of dirt and X
foreign particles,
3. Operate electric motor assembly and listen for abnormal noises. X
4.,  Check condition of power switch to verify that it is securely mounted and operating properly. X
MECHANICAL COMPONENTS
1. Operate tying machine and observe that it ties a bundle or package correctly. X
‘2. Remove lint and loose twine from stri_ngholder button holes using a small pair of tweezers, X
3.  Check twine (or tape) running tension. Readjust twine tension spring if necessary. . X
4, Check condition of knife, Knife should be sharp and free of knicks. Replace if nect_zssary; X
6.  Check for proper position of star wheel and shaft assembly gear and ohs_erve gear for excessive X
wear, Replace if necessary. :
6. Check for cracked or broken teeth on gears and sprockets and main gear. Replace as X
reguired. ‘
7. Check condition of v-belt for evidence of fraying. Replace if required. _ X
8, Check for loose pins and set screws in gears, X
9. Check entire tying machine for loose hardware. Tighten loose hardware as required. X
10. Check for broken or weak knotter flat springs and weak tension. Replace as required. X

VOLUME 3-79




TABLE OF LUBRICATION REQUIREMENTS

FREQUENCY

LUBRICATION ITEM

50 HOURS 150 HOURS

NOTE
Apply several drops of SAE 10 oil or equivalent
unless otherwise specified, If necessary, refer to the
exploded views in the parts list section of this
manual for assembly part nomenclature
KNOTTER HEAD ASSEMBLY

1. Oil cup {Knotter Head Pivot).

2, Two oil holes (encircled in red on Knotter Head Sub-assembly).

3. Qil hole {encircled in red on Star Wheel and Moter Gear Assembly.

4. Between knotter lever and knotter head subassembly.

6. Around diameter of knotter roller.

6. Knotter lock plunger.

STRINGHOLDER AND KNIFE TRAP ASSEMBLY
1. Between knife trap rivet and knife trap lever assembly,

2, Between knife trap shoulder screw and knife trap lever assembly.

Figure 5, I.{n'oigtér Head .Assembly
Lubrication Dingram Lubrication Diagram

VOLUME 3-739

'Figure 6.. Sfrmghoider and Knife 'Tra'p Assembly







LUBRICATION ITEM

" FREQUENCY

50 HOURS . | . 150 HOURS

el

- UNOTE

it oo Apply a Ijberal'cua_t.pf recommended lubriplate =
; i isnsoa s o, b0 the following unless otherwise specified, ...

DRIVE ASSEMBLY

-1. Main gear.cam surface (Model 242 X Qnly) - oo oo v e

9. Knotter rack assembly cam surface and teeth.

3. Cam riser cam surface.

4. Cam switch cam surfaces.

5. Apply several.drops of SAE 10,0il to chain gear oil hole (en

GApplyseveraIdmpsnfSAE 10 oil to the oil cup(s) located at the rear of the tying
! mnch_ipé._ Model 142 E has one oil cup and Model 142 X has two oil cups.

7. Clutch fork plvot pin,

Figﬁ_.re 8. Drive Assembly Lubrication Diagram
o . (2 of 2) e

1




Section V TROUBLE SHOOTIN G

T}us sectmn uf the manua] contains a Table of Trouble Shoot-
. ing Information for locatmg and correcting most of the
* troubles which may develop in the tying machine, The tying
machine is generally trouble free. However, the tying machine

suffers the usual wear and misadjustment from normal use.

Careful inspection and accurate analysis of the symptoms

_hsted in the Table of Trouble Shooting Information will loca-

lize the trouble more quickly than any other method. This
manual cannot cover all possible troubles and deficiencies

.~ that may occur, therefore, if a specific trouble is not covered
- herein, proceed to isclate the major component in which the

trouble occurs and then isolate and correct the trouble.

;TABLE OF TROUBLE SHOOTING INFORMATION

TROUBLE

POSSIBLE CAUSE

 CORRECTIVE AGTION

a. Tying machine will
- not operate with
power switch set
to "on" position,

Electric power cord not plugged
into receptacle.

Circuit breaker tripped.

Broken or disconnected circuit
wire,

Faulty power switch.

Plug electric power cord into
receptacle.’

Reset circuit breaker. If cir-
cuit breaker tnps agam. in-

" spect and test for short i in tymg
‘muchine circuit of electric”

puwer cord. Correct defect as

required.

Repair or replace broken wire,

Replace defective power switch,

b, i‘winé_(or tape} ‘-

- Improper twine {or tape).

5 : Use proper s:ze of t.wme (or e

-on knot

around stringholder button shaft

B relxevmg tension on twme (or o
tape} o

breaks frequently AEI v L tape}
in stringholder .-~ "Excessive stringholder button e R ' T
button. : - tension. ' i Read]ust stnnghnlder hutton L
pressure
c. Ha.lf or single iuc:p Piece of ti"vine (or tape) wrapped : _-'Depress a.nd hold hutton release

lever and remcwe blts of twme

L (or tﬂpﬂ) usmg a small ‘pair of
e _E_tWeezers. Then release but. L
y ;_bon mleﬂﬁe lever._i TN

" slipped out.

d. Oae laop _kne_t that

Excessive twine running tension. ..

Read]ust t.o decrea.se twme .

running tension.

12

VOLUME 2-78

A
i




" TROUBLE

POSSIBLE CAUSE

CORRECTIVE ACTION

e. One long and one
short lbop,

Improper twine {or tape). .

One loop catching in back of
knotter throat, improper
knotter release adjustment.

. Use [ﬁroper size of twine (or
tape).

Readjust knotter release.

f. Break in twine in
front of knot.

. Friction along twine (or tape) -

path. b

Remove sharp edges from twine
path in twine tension plate
assembly, twine bracket, quill
shaft, twine arm hub, twine
arm assembly ring guides,

tip.

drawback lever, and twine arm " -

p. Ragged ends of
twine at knot.

:Dull or knicked knife,

- If knife is excessively knicked,
replace, If knives continue
being knicked, lubricate knife
trap pivot points to assure that

_ knife trap does not stick,
allowing knife to remain in path
of drawslide.

h. Loose knot and
loops slightly
shorter than
normal.

o A e o S el o
A At A

Loops rellease from knotter too

soon, improper knotter release
adjustment,

Stripper too short.

Readjust knotter release,

Heplace stripper.

i. Short loops and
tight knot.

e it
e it

Improper balance between twine
running tension and string-
holder button pressure.

Check stringholder button pres-
sure. Readjust twine running
tension,

VOLUME_ 3-79

13




TROUBLE

POSSIBLE CAUSE

CORRECTIVE ACTION

“j. Cut loop ends.

Stripper points shearing
against side of knotter jaws
when stripping.

Readjust stripper shear action,
bend top front end of stripper
down tapping with a light
hammer.

k. Very short loops
and long ends.

e e o ol Sl o Al il = vy
,”M/,,M”M:;;V"
5 /!

///

"

Knot slipping by stripper. Lm-
proper gap between stripper
point and knotter.

Knotter flat springs broken or
weak. :

Realign stripper point and
knotter. S

Replace knbti_:er flat springs,

* Replace stripper spring,

out of stringholder
button.

threaded.,

. Twine (or tape}) ¢ Stripper spring broken or weak.
vatches in stripper, '
m.Twine {or tape) pulls Twine {or tape) improperly Check stringholder button

threading and rethread if
necessary.

14

VOLUME 3-78

P



MAIN TABLE ASSEMBLY

USE SERIAL NUMBER WHEN ORDERING
ALL REPLACEMENT PARTS.

Index Part . Number Index  Part Numbar
Number Numbar Desaription Requirad Numbar Numbar Desaription Required
1 008— Main Table Assembly 1 18 100018 Scraw-Knotter release adjusting 1
2 081014 Riser Lever Stud 1 18 100191 Nut-lam, hex, 1/4-28 NF 1
3 081013° Drawslide Laver Stud 1 20 0B1056 Stud-Knottar refease 1
4 101776 Drawslide Spring Pin 1 21 100891 Stud-Knottaer, head stop 1
5 008008  Main Table Sub-Assembly. Note 1 22 083073 Guide-Riser pin 1
(3] 045036 Drawsiide and Cap Assembly 1 23 100099 Screw-Round head, self tap 10-24¢ .
7 074014 Spring-Drawslide 1 ' NCx 3/8in. long 2
8 032003 Riser Lever 1 245 032035 Tip-Up Assambly 1
g 100124 Screw-Sat, square head, half dog point, 264 0652— Stripper 1
' 1/4-20 NC x 1 In, long 1 26 083071 Pin-Stripper plvot 1
10 100180 Nut-Hex, 1/4-20 NC 2 278 074006 Spring-Stripper 1
11 100098 Screw-Round head, 10-24 NC x 284 083060 Pin Riser 1
3/8in. long 1 28 070049 Drawslide Cap Assernbly 2
12 100131 Washer-Flat, 1/2 o.d. x 7/32i.d. x 3o 100134 Washer-Drawslide Lever 1
3/84 in., thk. 1 3 100666 Screw Drawslide Lever "1
13 0320756 Drawslide Lever Assermnbly 1 32 025288 Bracket Drawslide Spring 2
14 160019 Washer-Drawslide Levar 1 33 100104 Drawstide Screws 1/4-20 x 1 in.
16 100110 Screw-Flat haad, slotted 1/4-20 NC x long Filister Head 2
1/2in. long 1 34 100135 Washers Split-Lock 1/4 in, 2
16 100596 Scraw-5et, square head, cup point, 35 100186 Shim«Main Table 2
) 1/4-20 NC x 3/4 in. long 1 36 100273 Screw-Hex Head §/16-18 x 3/4 2
17 100121 Screw-Set, socket head, cup point, a7 100615 Screw-Hex Head 6/16-1Bx 1 1/4 1
8-32x1/4in.long 1

— Tying Machine Model Number and Serial Number Reguired When Qrdering.
* Specify Type Twine or Tape Being Used. A Not Part of Assembly, Order Separately.
NOTE: Sub-Assembly includes I1tems 2, 3, 4,10, 16,17, 18,19, 20, 21, 22,and 26, -

wOLUME 3-79

16







KNOTTER HEAD ASSEMBLY

e USE SERIAL NUMBER WHEN ORDERING
ALL REPLACEMENT PARTS.
5
NOTE 2
21
—
] ) Qo
— 6
- \
~
~ 7
~
~
~
~ \ -
~
~
N\
(‘ w %
12
Index Part Dascription Number Index Part Descriptio Numbar
Number Numbar P Reguired Mumber MNumber ption Required
1 07— Knotter Head Assembly 1 10 074013 Spring-Flat, knotter 2
2 017035 Knotter Head Sub Assembly 1 1 100131 Washer-Flat, No, 10 1
3 081020 Knotter Head Roller Stud 1 12 100192 Screw-Round head, 10-24 NC
4 064008 Knotter Head Roller 1 % 11n. long 1
5 020157 Star Wheel & Miter Gear 13 032042 Lever-Knotter 1
Assembly 1 14 100009 Screw-Shoulder, knotter lever 1
5A 020018 Miter Gear 1 15 100143 Nut-Hex, 10-24 NC 1
&8 100547 Tapper Pin 1 16 100120 Screw-Set, sacket head, cup point
5] 082003 Plunger-Knotter lock 1 10-32 NF x 5/16 in. long 1
7 074006 Spring-Knotter lock 1 17 100017 Oll Cup 1
8 100187 Scraw-Set, Knotter lock, half dog 18 017— Knotter Body & Miter Gear
point, 1/4-20 NCx 1 1/21n, 188 011004 Pivat Assembly-Knotter Head 1
long 1 20 100560 Nut 5/16-18 Nylon Insert 1
9 100150 Nut-Hex, knotter lock, 1/4 x 21 100174 Rall Pin : 1
20 NC 1 B o
( i & Not Part of Assembly, Order Separately, * Specify Type Twine or Tape Being Used.

o NOTES: 1. Sub-Assembly includes [tems 3 and 4; 2. Includes [tems 5A and BB.

VOLUME 3-789 16







STRINGHOLDER AND KNIFE TRAP ASSEMBLY
(DUAL TENSION)

USE SERIAL NUMBER WHEN ORDERING

ALL REPLACEMENT PARTS.

Index Part Description Number Index Part Description Number
Number Number Regquired Number Number Requirad
1 030— Stringholder and Knife Trap 14 100080 Scraw-Binder head, 8-32 NF x
Assembly, Dual Tension 1 1/41n. long 1
2 030- Stringhotder and Pins 154 100565 Screw-Socket Hd. Cap, 5/16-18
Sub-Assembly, Dual Tension 1 NCx 11/4in, long 1
3 030014 Button-Stringholder 1 164 100811 Screw-Knife Trap Shoulder 1
4 N74- Spring 1 17 030084 Slide Lever 1
5 100144 MNut-Hex, 10-32 NF 2 18 030083 Pivot 1
5] 100033 Washer-5tringholder Button 1 19 100088 Screw Pivot 1
7 032007 Lever-Button Release 1 204 030031 Link and Angle Assembly 1
8 100010 Screw-Button Release Lever ) 214 030085 Angle 1
9 N321569 Knife Trap and Lever Assembly 224 030086 Link 1
Note 1 234 100425 Nut-Hex Lotk No.'12-24 NC 2
10 100862 Screw-Knife Trap, LH Thread 1 ‘248 100187 Serew-Set, half dog peint, 1/4 x
11 100607 Nut-Hex 10-32, LLH Thread 2 20NC x 1in. long 1
12 074011 Spring-Knife Trap 1 254 100188 Nut-Hex, 1/4 x 20 NC ESNA 1
13 021009 Knife {Package of 10) ' U oo e '
* Specify Type Twine ar Type Tape Being Used —& Not Part of Assembly, Order Separately.
NOTE: Asgembly does not include ltems 13 and 14.
VOLUME 3-79 17




N [

:




MAIN CAM ASSEMBLY

USE SERIAL NUMBER WHEN ORDERING
ALL REPLACMENT PARTS.

5
/ 8A
1714 — -~
14/1:‘;@/ 8/9A
NN R
\ \
3
N
hY
e
NN
. %
-\___b‘ .
Index Part Description Number Index Part Description Number
Number Numbar Required Number Number Requirad
1 009106 Maln Cam. Assembly (D°), 94a 100326 Seraw-Machine, flat head, No, 10-24
{Model 142E} 1 NCx 7/8 in. long {Model 142X} 5]
1A 009003 Main Carn Assembly, (D - 14B I 10 100128 Screw-Set, squarehead, cup point
{Modet 1427() 1 5/16-18 NC x 1-1/4 In, long 1
2 009006 Cam Wheel, tu ). (Mndel 142E) 1 " 100127 Screw-Set, square head, cup point;
2A 0039059 Cam Wheel, IO - 141 ) B/16-18 NC % 1/2 In. long 1
{Madel 142 X) 1 12 100095 Screw-Machine flat head No. 10-24
3 008025 Switch-Knotter Head Cam NC,x 5/81n. long {(Model 142E) 2
{includes pin} 1 12A 100095 Serew-Machine, flat head, No, 10-24
4 100109 Screw-Socket head, cap 1[4-20 NC % 5/8 in. long, {Model 142X} 1
NC x 5/B in. long 2 13 009014 Riser Cam 1
5 0201356 Rack-Knotter Cam 1 14 008026 Clutch-Kickout Block,
6 009107 Cam Drawsiide {Model 142E) 1 {Mode! 142E) 1
GA ooso78 Cam Drawsiide (Modal 142X} 1 14A 009026 Clutch-Kickout Block, '
7 100102 Screw-Machine, flat head, No. 12-24 {Model 142X) 2
Co ~NC x 3/41n. long 2 16 100372 Roll Pin 1/8 x 3/4 . 2
8 100328 Screw-Machine flat head, Nn. 12-24 16 100161 Groove PIn 3/16 x 1/2 1
NC x 5/8 in. long 2 17 100160 Groove PIn 3/16 x 7/8 1
2 100326 Screw-Machine, flat head, No, 10-24
NC x 7/8 in. long (Model 142E) B

VvOILUME 3-79

18






MAIN TABLE SUPPORT AND KICKOUT ASSEMBLY

USE SERIAL NUMBER WHEN ORDERING
ALL REPLACEMENT PARTS.

Index  Part béscﬁp tion Number Index  Part Description Number
Number Number Reguirad Number Number Required
L 1 084014 Main Table Support and Kickout 1H 100450 Serew-Hex Head, 1/4-20 NC
{ Assembly 1 % 11n. long 1
RN 2 032018 Lever-Clutch Kickout 2 124 100286 Nut-Flanged Hex, 1/4-20 NC 3
3 100005 Screw-Trip Rod 2 13 100503 Groove pin, 3/16 dia. x
4 100151 Nut-Hex, 1/4-28B NF 2 11/2in. : 1
5 100136 Washer-Split Lock, 1/4 2 144 100273 Screw-Hex, Head, 5/16-18 NC
B 074054 ‘Spring-Trip Return 1 % 3/4in, long *Whiz-Loc" ' 1
7 011007 Bell Crank and Kickout Wedge 16 011034 Trip Extension 1
Trip Assembly 1 16 074050 Spring-Trip Cable 1
100168 Groove Pin 3/16 dia. x 1 In. long 1 17 100238 Screw-Hex 1/4-20x 1 1/4 1n.
9 011022 Trip Cable-Clutch 1 lang 2
10 084048 Main Table Support Sub-Assembly,
Note 1,

A Not Part of Assembly, Order Separately NOTE: 1. Includes Item 13. 2, Includes {tems 12,13 and 17.

VOLUME 2-79 19







CLUTCH ASSEMBLY

19/19A

ALL REPLACEMENT PARTS.

USE SERIAL NUMBER WHEN ORDERING

Index Part Descriptian Number Index Part Description Number
Numbar Number Requirad Numhber Number Reguired
1 019086 Clutch Assambly {Model 142E) 1 16 100294 Pin-Spirol 3/16 dia. x 1 3/4
1A 019087 Clutch Assembly {Model 142X} 1 : in, long 2
24A 025260 Bracket Assembly, Clutch 17 013099 Bearing-Cluteh 1
Fork Pivot 1 18 012148 Shaft Cluteh 142E 1
34 100239 Screw-Hex head, 6/16-18 NC 18A 012150 Shaft-Clutch 142X 1
x 5/8 In, long *“Whiz-Loc" 7 19 020115 Pinion-Clutch Shaft 142E 1
44 100284 Nut-Hex, 5/16-18 NC 18A 020147 Pinoin-Clutch Shaft 142X 1
“Whiz-Loc" 10 20 100497 Pin 1
5 094034 Collar-Clutch Shaft 3 2148 013086 Bearing-Clutch Shaft 2
3] 074004 Spring-Clutch (Export Only} 1 224 013091 Bearing Flangette Clutch Shaft 4
B6A 074003 Spring-Clutch (Domestic Only) 1 23 083075 Groove Pin 3/16 x 1 1/4in, long 1
7 024002 Clutch Member-Outer 1 24 024021 Clutch Member-Inner 2
BA 071001 Fork Clutch 1 25 100406 Screw-Hex head 5/16-18 x
BA 071004 Clutch Fork Assembly 11In, lang 3
{Includes Roller & Screw) 26 126075 Spacer Thrust Plate 3
g 064002 Roller-Clutch Fork i 27 130189 Thrust Plate 1
04 100002 Screw-Clutch Fork Roller 1 28 024022 Disc 1
114 100287 Hiteh-Pin No, 13 2 29 094031 Coliar-Clutch Shaft, Adjustable 1
124 083056 Pin-Cluteh Fork Pivot 1 30 094030 Thrust Collar Clutch 1
13 019093 Pulley, Grooved 1 k| 100601 Pin Rolled 3/16 x 7/8 1
14 024003 Clutch Disc 2 32 126076 -Spacer-Clutch Shaft, 142X 1
15 100181 Drive Serew Round head '
No.12x 5/81n, long 6

A Not Part of Assembly, Order Separately.

VOLUME 3-789

20




ROLLER TWINE ARM & DRAWBACK LEVER ASSEMBLY

—13/14

USE SERIAL NUMBER WHEN ORDERING
ALL REPLACEMENT PARTS.

Index  Part Description Number Index Part Description Number
Number Number Required Number Number Required
1 041301 Twine Arm and Drawback Lever 7 032146 Drawback Lever Assembly with
Assembly {with Rollers) 1 Rollers) 1
2 100295 Pin-Roll 3/16 Dia. x 11/2 in. 8 100014 Screw-Drawback Lever 1
long 1 g9 074019 Spring-Extension-Drawback 1
3 100125 Screw-Set, Square Head, cup point 10 064033 Roller-Twine Arm 5
1/4-20 NC x 5/8 in. lang 1 11 083018 Pin-Twine Arm Roller 3
L) 100062 Ring-Retaining 1 12 083018 Pin-Twine Arm Roller 1
5 135008 Chain-Twing Arm Drive 13 083020 Pin-Twine Arm Roller 1
{Maodel 142E Only) 1 14 100609 E-Ring Roller Fin 10
BA 135053 Chain-Twine Arm Driva 15 025308 Mounting Bracket Assemnbly 1
{Model 142X Only} 1 16 100654 Screw 10-32 x 3/8 Socket
6 136049 Link-Mastar 1 Head Cap 2

VOLUME 3-79 21




EYELET TWINE ARM & DRAWBACK LEVER ASSEMBLY

USE SERIAL NUMSER WHEN ORDERING

ALL REPLACEMENT PARTS.

Index  Part Dascription Number Index  Part Description Numbar
Number Number Required Numbsr Number Required
1 041285  Twine Arm and Drawback Lever 5 138009 Chain-Twine Arm Drive
Assembly with eyes 1 (Mode! 142E Only) 1
2 100295 Pin Roll 3/16 Dia. x 11/2 in, BA, 136053 Chain-Twine Arm Drlve
long 1 {Model 142X Only) 1
3 100125 Screw-Set, Square Head, cup point 6 135049 Link-Master 1
1/4-20 NC x 5/8 in. long 1 7 032113 Drawback Lever Assembly 1
4 100052 Ring-Retaining 1 8 100014 Screw-Drawback Lever 1
g 074019 Spring-Extension-Drawback 1

VOLUME 3-79




MAINSHAFT, MAIN GEAR & CHAIN GEAR ASSEMBLIES
{MODEL 142E)

fndex Part Description Numbaer Index Part Description Numbsr
Number Number Required Number Number Required
1 012121 Main Shaft 1 13 020103 Elliptical Gear {upper) 1
2 083067 Key-Cam Wheel 1 14 100316 Shim-Chain Gear Assembly 1
3 083009 Key-Main Gear 1 15 013048 Bearing Gear 1
4 ‘020100 Elliptical Gear {lower} 1 16 013070 Bearing Main Shaft 2
5 100262 Screw-Socket Sat Knurled, cup 17 013092 Bearing Flangette Main Shaft 4
point, 5/16-18 NC x 3/8 in. 18 100259 Screw Socket Set Knurled Cup
long : 2 Point, 1/4-28 NF x 1/4 in, long 4
6 126064 Spacer-Elllpticat Gear {to rear 19 126058 Spacer Maln Cam Assembly {to '
bearing) 1 front plate) 1
7 020113 Main Gear 1 20 - 0B3010 Key-Elliptical Gear {lowar) 1
B 1260656 Spacer-Main Gear : 21 100239 Screw Hex Head 5/16-18 NC
{to rear bearing) 1 x 5/B In Long “Whiz-Loc" 6
] 020101 Chain Gear Assernbly 1 22 100284 Nut Hex 5/16-18 NC,
10 081072 Stud Assembly-Chain Gear Pivot 1 “Whiz-Loc" 4]
1" 100268 Screw-Flat Head Socket Cap, 23 100127 Screw, 5/16-18 x 1 1/2 Sq, Hd. 1
1/4-20 NCx 1 1/41n, long 2 24 100128 Screw, 5/16-18 x 1 3/4 Sq. Hd, 1
12 020098 Sprocket-Chair Drive 1 :

| VOLUME 3-78

23



MAINSHAFT, MAIN GEAR & CHAIN GEAR ASSEMBLIES
' {MODEL 142X)

index Part Deseription Number Index Part Description Number
Number Number Required Number Number Raquired
1 012124 Main Shaft 1 10 013070 Bearing-Main Shaft ) 2
2 083057 Key Cam Wheel 1 " 100259 Scraw-Socket Set Knurled, cup
3 083074 Key Main Cam Gear 1 point 1/4-28 NF x 1/4 in. long 4
4 020006 Gear Main Cam Whea! 1 12 100239 Screw-Hex head 5/16-1B NC x 5/8 -
B 100369 Screw, square head, cup point ) in. long. *Whiz-Loc" 6
5/16-18 NC x 5/8 In, long 1 13 100284 Nut-Hex 5/16-1B NC “Whiz-Loc" 6
6 100338 Screw, Square head, cup point 14 126058 Spacer-Main Cam Assembly
5/16 x 18 NC x 1 In. long 1 {to front plate) 1
7 020188 Chain Gear Assembly 1 15 126066 Spacer-Main Gear 1
8 081072 Stud Assembly-Chain Gear Pivot 1 16 126067 Spacer-Chain Gear 1
9 013092 Bearing Flangette-Main Shaft 4 17 100087 Cup-0il, ao°

VOLUME 3-79 24



*PARTS LIST MISCELLANEOUS

’ 66 40/40}\.;

\wﬁ' 37/ P |P
1A/518 |-~

o

65 i 51/5
;o 27~

38— |l ’

’ ot [ 26/26A A IR .. B
T <

VOLUME 3-79 2b



D

e




